SPARE PARTS CATALOGUE
BRUSHCUTTERS/CLEARING SAWS: JONSERED BC 2043

Spare Parts List



BRUSHCUTTERS/CLEARING SAWS

SPARE PARTS LIST

BRUSHCUTTERS/CLEARING SAWS
JONSERED BC 2043



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
R2 ACCESSORIES




BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO DESCRIPTION

523121201 BOULON

PXM_REF

523097701 SUPPORT

523097801 THREADED BRACKET

523095401 ARCEAU DE PROTECTION

574236401 CARTER

574236601 LAME COMPLETE

523098201 ECROU

523098101 BOULON

OO N[O W|IN|—

574236501 LAME



BRUSHCUTTERS/CLEARING SAWS




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 523108601 POT

2 523108701 POT

3 523108801 DOUILLE

4 523108901 SOUPAPE

5 523109001 LEVIER

6 523109101 VIS

7 523109201 ECROU

8 523109301 CAP SCREW

9 523109401 CAP SCREW

10 523109501 PLAQUE

11 523109601 ELEMENT

12 523109701 CLEANER COVER

13 523109801 BOUTON

14 523111502 AUTOCOLLANT

14 523350602 AUTOCOLLANT BC2043
15 523106501 CARBURATEUR BC2053
16 523108301 JOINT

17 523108401 DIVIDER

18 523108501 JOINT

19 523100101 CAP SCREW

20 523104101 COUVERCLE

21 523099901 ISOLATEUR

22 523103901 PASSAGE

23 523100001 JOINT



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053 1
GEAR




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 587742401 BOITE A VITESSE BC2043 s/n from C32470 -
2 587742501 CARTER DENGRENAGE
3 523121301 BOULON
4 523098701 BOULON
5 587742601 ROULEMENT ABILLES
6 587742701 ENGRENAGE
8 587742801 ROULEMENT ABILLES
9 587742901 ANNEAU DE SECURITE
11 587743001 JOINT
12 523121701 ROULEMENT
13 523121801 ROULEMENT
14 523121901 BAGUE DE BLOCAGE
15 523122001 BAGUE DE BLOCAGE
16 587743101 ENTRAINEUR
17 587743201 BRIDE DE RENFORT
18 587743301 ECROU LAME
19 523099401 BOULON
20 587743401 BOL DE GARDE AU SOL

1



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
GEAR

4

&

19

'9
Wiz,




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 523098501 GEARCASE ASSY s/nupto-C32469
2 523098601 GEARCASE

3 523121301 BOULON M8x10

4 523098701 BOULON M6x30

5 523098801 ROULEMENT

6 523098901 ENGRENAGE

7 523099001 AXE DE LAME

8 523121401 ROULEMENT

9 523121501 BAGUE DE BLOCAGE

10 523099101 COL

11 523121601 OIL SEAL

12 523121701 ROULEMENT

13 523121801 ROULEMENT

14 523121901 BAGUE DE BLOCAGE

15 523122001 BAGUE DE BLOCAGE

16 523099201 ENTRAINER

17 523099301 ENTRAINER

18 502291101 ECROU LAME M12 Counterclockwise

19 523099401 BOULON M6x12



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
E CLUTCH




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 523098401 BOULON M6x20
2 523095801 CLUTCH CASE ASS Y
3 523096001 BEARING CASE
4 523096101 ROULEMENT
5 523096201 BAGUE DE BLOCAGE
6 523096301 BUTOR
7 523096401 BUTOR
8 523096501 RONDELLE
9 523121001 VIS M5x15
10 523096601 DRIVESHAFT TUBE ADAPTER
11 523096701 BOULON M6x30
12 523096801 TAMBOUR D'EMBRAYAGE
13 523102101 CAP SCREW
13 523122901 CAP SCREW BC 2043
14 523102301 WAVE WASHER BC 2053
15 523101801 EMBRAYAGE
16 523102001 SPRING.CLUTCH
17 523101901 MASSELOTTE D'EMBRAYAGE
18 523102201 RONDELLE







BRUSHCUTTERS/CLEARING SAWS

PXM_

523101601 COLLIER DE SERRAGE

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 523099601 CYLINDRE BC 2043
1 523122601 CYLINDRE BC 2053
2 523099701 JOINT
3 523099801 CAP SCREW
4 523103801 BOUGIE D"ALLUMAGE
5 523101501 SEGMENT BC 2043
5 523122801 SEGMENT BC 2053
6 523101401 PISTON BC 2043
6 523122701 PISTON BC 2053
7
8

523122101 AXE DEPISTON



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
R1 ACCESSORIES




BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO
523111601

PXM_REF

DESCRIPTION

BOX SPANNER

PXM_REMARK

523112301

CLE ALLEN

523111801

LEVER HANDLE

523111701

DOUBLE-ENDED WRENCH

544359101

PROTECTION POUR LE TRANSPORT

503901802

BOL DE GARDE AU SOL

s/n up to - C32469

587743401

BOL DE GARDE AU SOL

s/n from C32470 -

501192201

OUTIL

503976501

OO (N[O OB |W[IN |~

GRAISSE

544845802

HARNAIS

10 537276901

FRONT PIECE

11 503734105

FRONT PIECE

12 502022802

CROCHET DE SUSPENSION



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
CARBURETOR

16




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION

1 523106501 CARBURATEUR

2 523106601 CORPS DE POMPE

3 523106701 PLAQUE

4 523106801 DIAPHRAGM. METERRING
5 523106901 JOINT

6 523107001 DIAPHRAGM.FUEL PUMP
7 523107101 JOINT

8 523107201 GRELEUR

9 523107301 JOINT TORIQUE

10 523107401 VIS

11 523107501 SUPPORT

12 523107601 E-RING

13 523107701 RONDELLE

14 523107801 GOUPILLE

15 523107901 EMBALLAGE

16 523108001 VIS

17 521518701 VIS

18 521518401 VIS

19 523111401 ECROU






BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO DESCRIPTION PXM_REMARK

523100801 CARTER MOTEUR

PXM_REF

523101101 OIL SEAL

523100901 ROULEMENT

523101201 BAGUE DE BLOCAGE

523101301 CAP SCREW

523101001 OIL SEAL

523102401 COUVERCLE DE VENTILATEUR

O |IN|O|O AW [N

523102501 CAP SCREW M5x20



BRUSHCUTTERS/CLEARING SAWS




BRUSHCUTTERS/CLEARING SAWS

PXM_
PXM_REF PARTNO DESCRIPTION

1 523101701 VILEBREQUIN

2

523103501 CLAVETTE

3 523122201 BEARINGNEEDLE



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
HANDLEBAR

o

B
S
N

g




BRUSHCUTTERS/CLEARING SAWS

PXM_
PXM_REF PARTNO DESCRIPTION

531007828 POIGNEE

725237271 VISEHHM

531007824 HOLDER

725237471 VISEHHM

575732501 POIGNEE MOITIE

DO W |N =

575732701 HANDLE LEFT



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
IGNITION

13




BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO DESCRIPTION PXM_REMARK

523102601 MAGNETOASS Y

PXM_REF

523102801 BOBINE D"ALLUMAGE

523103001 SPARK PLUG WIRE ASS Y

523103201 CONNECTEUR

523103101 PLUGBOOT

523103301 SPARK PLUG WIRE

523103401 ENJOLIVEUR

523102901 BOBINE

OO N[O W|IN|—

523102701 ROTOR/FAN

10 523103601 NUTROTOR

11 523103701 CAP SCREW BC 2043

11 523123001 CAP SCREW BC 2053

12 523122301 RONDELLE D'ESPACEMENT

13 523104001 LEAD



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
MUFFLER

D




BRUSHCUTTERS/CLEARING SAWS

PXM_
PXM_REF PARTNO DESCRIPTION

523100201 MUFFLER COMP.

523100301 JOINT

1
2
3 523100401 CAP SCREW
4

523100501 VIS



BRUSHCUTTERS/CLEARING SAWS




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION

1 523104201 RECOIL STARTERASS Y

2 523104301 RECOILASSY

3 523105301 ENJOLIVEUR

4 523105401 ROPE STOPPER

5 523105201 STARTER GRIP

6 523105101 CORDE

7 523104501 RESSORT EN SPIRAL

8 523104401 POULIE DE LANCEUR

9 523104701 RETURN SPRING

10 523104601 CLIQUET DENTRAINEMENT
11 523104801 SPRING COMP.

12 523104901 PLAQUE

13 523105001 SET SCREW

14 523105501 POULIE DE LANCEUR COMPLETE
15 523105901 E-RING

16 523105601 FIXATION DE CLIQUET DE LANCEUR
17 523105801 RETURN SPRING

18 523105701 CLIQUET DENTRAINEMENT
19 523106101 ECROU

20 523106401 AUTOCOLLANT

21 523106001 CAP SCREW



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
HANDLE

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,




BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO
575731801

PXM_REF

DESCRIPTION
POIGNEE DACCELERATION COMPLETE

531007882

CABLE

531007867

CABLE ASSEMBLE

724133501

VIS CRPANM

531007864

VIS

575731901

DEMI-POIGNEE

531007862

THROTTLE LOCK

731231405

ECROU HEXAGONAL

OO N[O W|IN|—

575732201

DEMI-POIGNEE

10 531007863

RETURN SPRING

11 575732401

CARTER

12 531007861

LEVIER



BRUSHCUTTERS/CLEARING SAWS

BC2043, BC2053
TUBE




BRUSHCUTTERS/CLEARING SAWS

PXM_
PARTNO DESCRIPTION PXM_REMARK

523096901 DRIVESHAFT ASS Y

PXM_REF

523097001 DRIVESHAFT TUBE

523097401 HANGING BRACKET ASS Y

523121101 BOULON M5x15

575683401 AUTOCOLLANT

DO W |N =

544330801 LABEL WARNING



[
vV\\\

(¢

@///@m\@\\%




BRUSHCUTTERS/CLEARING SAWS

PXM_
PXM_REF PARTNO DESCRIPTION

523100601 TOP COVER

523100701 BOUTON

1
2
3 523106301 CAP SCREW
4

523106201 SUPPORT



S

ING SAW

BRUSHCUTTERS/CLEAR




BRUSHCUTTERS/CLEARING SAWS

PXM_

PXM_REF PARTNO DESCRIPTION

1 523109901 RESERVOIR DE CARBURANT COMPLET
2 523110301 FUELPIPEASSY

3 523110701 RENIFLARD

4 523110801 COLLIER DE SERRAGE

5 523110501 RETURN PIPE

6 523110401 PASSAGE

7 523110601 FUEL PIPE

8 523110901 FILTRE A ESSENCE COMPLET
9 523111001 COLLIER DE SERRAGE

10 523110001 RESERVOIR A ESSENCE

11 523110101 RESERVOIR A ESSENCE

12 523110201 JOINT

13 523111101 COLLIER DE SERRAGE

14 523108101 POMPE

15 523108201 FUEL PIPE

16 574236001 RONDELLE



